Cub Cadet Papis NCisEOEHRModd)7esadteicsarts Call 606-678-9623 or 606-561-4983

Full download

/Imanual place.com/downl oad/cub-cadet-parts-manual -for-model - 7284-tractor/

http

Page 1 of 54

7284 Tractor

Auxiliary Hydraulic Loader Valve

| S
~m /e
] . (PP
X < SRR
. - BVAAY
. BC A L2 g vt

]

[(+7]

Nm ,@Mw‘lrIqu.ful

e L5,

A.XWMWIWW \\\\\ ’ wi"\\ﬁu\\.v
Y xv

L

7
iy
_-"q

Y.

~
IIIHU/
T3,

g

———f
—> T

|

0

-

Thisisthe cut pages sample. DOWWWF}QOW@FM{@ com



http://manualplace.com/product/cub-cadet-parts-manual-for-model-7284-tractor/

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7284 Tractor
Auxiliary Hydraulic Loader Valve

Page 2 of 54

Ref#  Part Number Qty S/P/F  Description
1 603-0813 1 S  Pivot Bracket Assembly
2 603-0862 1 Valve Handle Assembly
3  703-3598-0637 1 /P Loader Valve Mount Bracket
4  703-3972-0637 1 /P Fitting Mount Plate
5 703-3973-0637 1 /P Rear Fitting Mount Plate
6  710-0501 2 /P Hex Screw, 1/4-20, 2.00, Gr5
7  710-0599 2 /P Hex Wash. Hd. Tapp Screw 1/4-20 x .50
8  710-0604A 2 /P Hex Wash. Hd. Tapp Screw 5/16-18 x .625
9 710-1260A 4 /P Hex Wash. Hd. Tapp Screw 5/16-18 x .75
10 711-1611 1 Valve Pivot Shaft
11  711-1624 1 Valve Spool Link
12 711-1637 1 Ball Joint Pivot Stud
13  711-1642 1 Clevis Pin, .199 x .8125
14  712-0256 2 /P Jam Nut, 5/16-24, Gr2
15 712-0324 2 /P Hex Lock Nut, 1/4-20, Gr8, Nylon
16  713-3000 1 S  Chain Link
17  714-0104 1 S Internal Cotter Pin
18 716-0865 2 /P Snap Ring, .5
19 718-3138 1 S  Auxiliary Hydraulic Pump
759-3964 2 Pin, Dowel
759-3965 4 S  Bolt, Mounting
759-3966 1 Coupler, Splined
20 718-3140 1 Loader Control Valve
21  723-0488 1 S Ball Joint, .3125 Id x 5/16-24
22  727-3012 2 /P Fitting, 90° 6-6 Orb
23 727-3206 1 Tube, Tandem Pump Suction
24  727-3210 1 Tube, Hydraulic - Bucket Rollback
25 727-3211 1 Tube, Hydraulic - Bucket Dump
26  727-3212 1 Tube, Hydraulic - Boom Lift
27  727-3213 1 Tube, Hydraulic - Boom Lower
28  727-3224 2 Coupling, Male Hydraulic, 3/8-18
29  727-3225 2 Coupling, Female Hydr. 3/8-18
30 727-3226 1 Tube, Auxiliary Pump Pressure
31 727-3227 1 Tube, Valve Pressure
32 727-3228 1 Tube, Valve Return
33  727-3229 1 Tube, Valve Return
34 727-3261 2 Plug, Hydraulic Coupler - Male
35 727-3262 2 /P Plug, Hydraulic Coupler - Female
36 731-3353 1 Knob, 1.625 Dia x 3/8-16 Thd
37 731-3374 1 /P Washer, Indicator - Red
38  731-3375 1 /P Washer, Indicator - Yellow
39 731-3376 1 /P Washer, Indicator - Green
40  731-3377 1 /P Washer, Indicator - Blue
41  735-0696 1 Joystick Boot
42  737-3111 1 Fitting, 90° -8 Orb
43  737-3112 2 Fitting, Straight -8 Orb
44  737-3113 2 Fitting, Straight
45  737-3125 2 Fitting, Straight - 6 Orb
46  737-3129 4 Fitting, Bulkhead 3/4-16 x 3/8-18
47  737-3130 2 Fitting, Bulkhead 3/4-16 x 3/4-16
48  750-0845 1 S  Spacer,.341D x.50D x .31

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 3 of 54

WWW.mymowerparts.com

Axle Assembly 4WD (Part 1)

7284 Tractor




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7284 Tractor
Axle Assembly 4WD (Part 1)

Page 4 of 54

Ref#  Part Number Qty S/P/F  Description
1 619-04017 2 S  Housing, Kingpin
759-3958 AR Sealant, Loctite(R) Black, 5.3 oz.
2 619-04020 1 S  Housing, Axle Drop, RH
3 619-04021 1 S  Housing, Axle Drop, LH
4  619-04024 2 S Cover, Axle
5 619-04027A 1 S Arm, Steering, LH
6 619-04028 1 S  Arm, Steering, RH
7  710-1313 8 /P Screw, Hex Cap, M10-1.5 x 35 GR8.8
8 710-1323 2 Plug, Hex, 3/8-16 x .5
9 710-1681 12 /P Screw, Hex Cap, M8-1.25 x 20 GR8.8
10 710-1633 2 Plug, Screw, M14-1.5 x .827
11  710-1683 2 /P Screw, Hex Cap, M8-1.25 x 30
12 710-3208 8 Screw, Hex Cap, M10-1.5 x 25
13 711-04141 2 S  Axle, Flange
14  711-04104 2 S  Shaft, Stub
15 711-04106 2 S  Shaft, Kingpin
16  712-0690 2 /P Nut, Hex, M8-1.25
17  712-3103 2 Nut, Hex Flange Lock, M12-1.75
18 712-3104 1 Nut, Hex, M12-1.75 RH Thrd.
19 712-3105 1 Nut, Hex, M12-1.75 LH Thrd.
20 715-04014 2 S  Pin, Dowel, 8mm x 20mm
21  716-0201 2 Ring, Retaining
22  716-0393 2 Ring, Retaining
23 717-04040 2 S  Gear, Bevel, 13T
24  717-04041 2 S  Gear, Bevel, 34T
25  717-04045 4 S  Gear, Bevel, 14T
26  721-04087 2 Seal, Oil, 38mm x 55mm x 7mm
27 721-04066 2 S O-Ring, 40mm x 3mm
28  721-0497 2 Seal, Oil, 35mm x 55mm x 8mm
29  723-0462 1 Ball Joint, 12-1.75 RH
30 723-0463 1 Ball Joint, 12-1.75 LH
31  736-0567 2 /P Washer, Flat, .39 x .75 x .062
32 741-0301 2 S Bearing, Ball
33 741-04034 2 S  Bearing, Ball
34  741-04043 2 S  Bearing, Tapered Roller w/ Race
35 741-04044 2 S Bearing, Ball
36 741-04068 2 S  Bearing, Ball
37 741-0919 2 S  Bearing, Ball
38 741-3033A 2 S Bearing, Ball
39 747-04134 1 S Rod, Tie, M12-1.75

WWW.mymowerparts.com



Cub Cadet Papis NCisEOEHRModd)7esadteicsarts Call 606-678-9623 or 606-561-4983

Full download

//manual pl ace.com/downl oad/cub-cadet-parts-manual -for-model - 7284-tractor/

http

Page 5 of 54

7284 Tractor

Axle Assembly 4WD (Part 2)

Thisisthe cut pages sample. DOWWWFHOW pi&'f[@ com



http://manualplace.com/product/cub-cadet-parts-manual-for-model-7284-tractor/

